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Plot 7-708. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. [ Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
*| 12350.00 Peak H - - -71.60 14.67 50.07 73.98 -23.91
*[ 12350.00 | Awerage H - - -82.73 14.67 38.94 53.98 -15.04

Table 7-89. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436

IC: 579C-A2436

CEE

ment

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-709. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 93 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL st Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
12830.00 | Average H - - -71.00 15.67 51.67 68.20 -16.53

Table 7-90. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:

EUT Type:

5/30/2022 - 9/16/2022 Tablet Device
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Plot 7-710. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turr\table Al AFCL el Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
12870.00 | Average H - - -82.97 15.53 39.56 68.20 -28.64

Table 7-91. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-711. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
12950.00 | Average H - - -82.89 15.36 39.47 68.20 -28.73

Table 7-92. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-712. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 113 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL st Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
13030.00 | Average H - - -83.07 15.65 39.58 68.20 -28.62

Table 7-93. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:

EUT Type:

5/30/2022 - 9/16/2022 Tablet Device

Page 225 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
120 A
E
3 100
)
£
2 80
g
&
T 601 oy ‘
40 1
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-713. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13070.00 | Average H - - -89.23 18.31 36.08 68.20 -32.12

Table 7-94. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:

EUT Type:

5/30/2022 - 9/16/2022 Tablet Device
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Plot 7-714. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
T le |Anal Fiel . :
Frequency Detector Ant. Pol. [ Antenna :zrinr;aubthe rliae\)//ezler AFCL Strleength Limit Margin
[MHz] [H/V] |Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
*1 13390.00 Peak H - - -72.42 18.12 52.70 73.98 -21.28
*[ 13390.00 | Awerage H - - -83.83 18.12 41.29 73.98 -32.69

Table 7-95. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436

IC: 579C-A2436

CEE

ment

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-715. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 185 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
13750.00 | Average H - - -83.22 17.82 41.60 68.20 -26.60

Table 7-96. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090027-12-R2.BCG

5/30/2022 - 9/16/2022 Tablet Device
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Plot 7-716. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Turr\table Al AFCL el Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13790.00 | Average H - - -83.22 17.46 41.24 68.20 -26.96

Table 7-97. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-717. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
13990.00 | Average H - - -83.25 17.85 41.60 68.20 -26.60

Table 7-98. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090027-12-R2.BCG

5/30/2022 - 9/16/2022 Tablet Device
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Plot 7-718. Radiated Spurious Emissions above 1GHz Antenna WF5b (802.11ax — Ch. 229 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
14230.00 | Average H - - -83.62 18.14 41.52 68.20 -26.68

Table 7-99. Radiated Spurious Emission Measurements Antenna WF5b — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-719. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26)

Multiview =2 Spectrum X  Spectrum 2

Ref Level 10
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1 Frequency Sweep ® 1Pk Ma:
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Plot 7-720. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-721. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. [ Antenna T:zrinr;ithe Arll_ael\il;er AFCL St':Ieilg(;th Limit Margin
MH H/V Height dB/ dBpuV/ dB
[MHz] (VI | Heightfem]| 0o | @em) | 9B | @Bpvimy | [@BHV/mI | (dB]
*1 11910.00 Peak H - - -71.48 14.14 49.66 73.98 -24.32
*[ 11910.00 | Awerage H - - -82.98 14.14 38.16 53.98 -15.82
Table 7-100. Radiated Spurious Emission Measurements SDM — RU26
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-722. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Turntable [Anal Field . :
Frequency Ant. Pol. [ Antenna urp an'e nalyzer AFCL N Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
*1 12350.00 Peak H - - -73.75 14.67 47.92 73.98 -26.06
*[ 12350.00 | Awerage H - - -84.20 14.67 37.47 53.98 -16.51
Table 7-101. Radiated Spurious Emission Measurements SDM — RU26
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-723. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL st Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
12830.00 | Average H - - -84.87 15.67 37.80 68.20 -30.40

Table 7-102. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-724. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
12870.00 | Average H - - -84.81 15.53 37.72 68.20 -30.48

Table 7-103. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-725. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL st Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
12950.00 | Average H - - -84.83 15.36 37.53 68.20 -30.67

Table 7-104. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-726. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU26)

Multiview =2 Spectrum X  Spectrum 2

Ref Level 10
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Plot 7-727. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113 — RU26, Pol. H)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-728. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. | Antenna T:Zr;:;i?:]e Arll_z:l;\)l/;er AFCL Stlrzclaenlgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13030.00 | Average H - - -84.73 15.65 37.92 68.20 -30.28

Table 7-105. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-729. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13070.00 | Average H - -83.16 18.02 41.86 68.20 -26.34

Table 7-106. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
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Test Report S/N:
1C2205090027-12-R2.BCG

EUT Type:
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Plot 7-730. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
T le |Anal Fiel . :
Frequency Detector Ant. Pol. [ Antenna :zrinr;aubthe rliae\)//ezler AFCL Strleength Limit Margin
[MHz] [H/V] |Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
*| 13390.00 Peak H - - -76.25 18.12 48.87 73.98 -25.11
*[ 13390.00 | Awerage H - - -87.75 18.12 37.37 53.98 -16.61

Table 7-107. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-731. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU26)

Multiview =2 Spectrum X  Spectrum 2

Ref Level 10
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Plot 7-732. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185 — RU26, Pol. H)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-733. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zr;:;i?:]e Arll_z:l;\)l/;er AFCL Stlrzclaenlgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13750.00 | Average H - - -83.35 17.82 41.47 68.20 -26.73

Table 7-108. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-734. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Turr\table Al AFCL el Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13790.00 | Average H - - -83.21 17.46 41.25 68.20 -26.95

Table 7-109. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
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EUT Type:
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Plot 7-735. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
13990.00 | Average H - - -83.32 17.85 41.53 68.20 -26.67

Table 7-110. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-736. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU26)

Multiview =2 Spectrum X  Spectrum 2
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Plot 7-737. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-738. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229
Frequency Detector Ant. Pol. | Antenna T:Zr;:;i?:]e Arll_z:l;\)l/;er AFCL Stlrzclaenlgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

14230.00 | Average H - - -81.76 18.14 43.38 68.20 -24.82

Table 7-111. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-739. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU242)

MultiView Spectrum X Spectrum 2

Ref Level 10
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Plot 7-740. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-741. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. [ Antenna T:Zrinnt:autilhe Arlael\)//;er AFCL St'::aer:g()jth Limit Margin
MH HIV Height [cm dB/m dBuV/m dB
[MHz] MV [Heightem] | oot | aemy | 9B | [aguvimy | [9BHV/mI | (GB]
*1 11910.00 Peak H - - -71.45 14.14 49.69 73.98 -24.29
*1 11910.00 | Awerage H - - -82.83 14.14 38.31 53.98 -15.67
Table 7-112. Radiated Spurious Emission Measurements SDM — RU242
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-742. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Detector Ant. Pol. [ Antenna T:Zr?;authe Arll-ael\)//;;ar AFCL Stfleilgth Limit Margin
[MHz] [H/V] [Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
*| 12350.00 Peak H - - -71.49 14.67 50.18 73.98 -23.80
*[ 12350.00 | Awerage H - - -82.95 14.67 38.72 53.98 -15.26

Table 7-113. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-743. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL st Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] H
12830.00 | Average H - - -83.18 15.67 39.49 68.20 -28.71

Table 7-114. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-744. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turr\table Al AFCL el Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
12870.00 | Average H - - -83.12 15.53 39.41 68.20 -28.79

Table 7-115. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-745. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
12950.00 | Average H - - -82.91 15.36 39.45 68.20 -28.75

Table 7-116. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-746. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU242)

Multiview =2 Spectrum X  Spectrum 2
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Plot 7-747. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates:
1C2205090027-12-R2.BCG 5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Multiview =2 Spectrum X  Spectrum 2
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Plot 7-748. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. | Antenna T:Zr;:;i?:]e Arll_z:l;\)l/;er AFCL Stlrzclaenlgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13030.00 | Average H - - -83.46 15.65 39.19 68.20 -29.01

Table 7-117. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-749. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13070.00 | Average H - -83.68 18.02 41.34 68.20 -26.86

Table 7-118. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

Test Report S/N:
1C2205090027-12-R2.BCG

EUT Type:
Tablet Device
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Plot 7-750. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
T le |Anal Fiel . :
Frequency Detector Ant. Pol. [ Antenna :zrinr;aubthe rliae\)//ezler AFCL Strleength Limit Margin
[MHz] [H/V] |Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
*| 13390.00 Peak H - - -71.90 18.12 53.22 73.98 -20.76
*[ 13390.00 | Awerage H - - -83.95 18.12 41.17 53.98 -12.81

Table 7-119. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-751. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU242)

Multiview =2 Spectrum X  Spectrum 2
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Plot 7-752. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Multiview =2 Spectrum X  Spectrum 2
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Plot 7-753. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zr;::]i?:]e Ar:_a;\;//;er AFCL Stlr::;]lgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBV/m] [dBuV/m] [dB]

13750.00 | Average H - - -83.25 17.82 41.57 68.20 -26.63

Table 7-120. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 259 of 323
1C2205090027-12-R2.BCG | 5/30/2022 - 9/16/2022 Tablet Device
© 2022 ELEMENT V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
120 -
E
3 100
)
£
2 80
L
&
3 601 ey . —
40 1
1 2 3 4 5 : 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-754. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Turr\table Al AFCL el Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13790.00 | Average H - - -83.26 17.46 41.20 68.20 -27.00

Table 7-121. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates
5/30/2022 -

: EUT Type:

9/16/2022

Tablet Device
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Plot 7-755. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable AN AFCL il Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] H
13990.00 | Average H - - -83.35 17.85 41.50 68.20 -26.70

Table 7-122. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-756. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)
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Plot 7-757. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates:
1C2205090027-12-R2.BCG 5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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Plot 7-758. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229
Frequency Detector Ant. Pol. | Antenna T:Zr;:;i?:]e Arll_z:l;\)l/;er AFCL Stlrzclaenlgth Limit Margin

[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

14230.00 | Average H - - -83.69 18.14 41.45 68.20 -26.75

Table 7-123. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.4  Antenna WF5t Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz :
PASS Rak 0H. 17,708 VBW: 3 MHz Peak: 5924.10 MHz, 60.82 dBuV/m

Pesk Offeet: 17.3d8 SWT: 1.01ms Avg: 5924.10 MHz, 49.90 dBuV/m
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Plot 7-759. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-760. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device
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RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
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Plot 7-761. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Distance of Measurements:
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Avg.

Trace :
Offset: 19.2d8  VBW: 3 MHz
Peak Offsseet: 19.0dB SWT: 1.01ms

Avg: 7273.80 MHz, 52.62 dBuV/m
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Plot 7-762. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2436
IC: 579C-A2436

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:

EUT Type:

5/30/2022 - 9/16/2022 Tablet Device
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7.7.5 Antenna WF5t Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz

Channel: 3

RBW: 1 MH .
PASS i dich 1500 VoW 3 Mz Peak: 5867.25 MHz, 59.89 dBuv/m

Avg.

Peak Offset: 14.7dB SWT: 1.01ms

Avg: 5833.30 MHz, 48.27 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fverage Trace RBW: 1 MHz  pegk: 7293.00 MHz, 61.94 dBuV/m
heak Troce. VBW: 3 MH ; : o M
PASS éggk%%%t& 16498 S\ 101ms Avg: 7277.95 MHz, 51.04 dBuV/m
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

fverage Trace RBW: 1 MHzZ  pagk: 5921.50 MHz, 61.48 dBuV/m
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

éverkac e Trace
PASS Avg. Offset: 16.2d8 VBW: 3 MHz

Peak Offset: 15.7dB SWT: 1.01ms

7085MHz
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RBW: 1 MHz  pegk: 7172.25 MHz, 62.27 dBuV/m

Avg: 7273.75 MHz, 50.70 dBuV/m
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Plot 7-766. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)
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7.7.6  Antenna WF5t Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MHz :
PASS Roak 0HS. 17,708 VBW: 3 MHz Peak: 5903.40 MHz, 61.28 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

Sverage Trace RBW:1MHz  pegk: 7279.80 MHz, 64.13 dBuV/m
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RU996

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
PASS égg'ﬁ?'“ RBW: 1MHZ  peak: 5924.20 MHz, 64.11 dBuV/m
Avg Offset: 17848 oo/ 1 01ms Avg: 5920.20 MHz, 51.45 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

Sverage Trace RBW:1MHz  pegk: 7275.80 MHz, 63.91 dBuVvV/m
Reak VBW: 3 MH : : » 93 H
PASS é;’ak%ﬁitt 19698 SWT: 1.01ms Avg: 7304.60 MHz, 53.23 dBuV/m
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